

EA-106269

PERFILES, POLINES Y TUBOS



www.prolamsa.com

## CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P.54900	Aceromex, S.A. de C.V. Vía José López Portillo No. 12 Bis San Francisco Chilpan Tultitlan MEX C.P. 54900	372250  FECHA/DATE 10/20/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS				
							%C	%Mn	%P	%S	%Si
4500196320	10230572-300	0013827763	0013933555	300543	RECT 6.00X4.00 0.1880 CGBSDPR 6.096	6096 mm	0.1700	0.9400	0.0170	0.0040	0.0180
4500197963	10232042-140	0013813833	0013938077	310405	RED 4.500 0.2242 CCCSEN C40 6.401	6401 mm	0.1500	0.9500	0.0200	0.0080	0.0230
4500197963	10232042-140	0013813833	0013938075	310405	RED 4.500 0.2242 CCCSDN C40 6.401	6401 mm	0.1500	0.9500	0.0200	0.0080	0.0230
4500197963	10232042-140	0013807694	0013938036	310405	RED 4.500 0.2242 CCCSDN C40 6.401	6401 mm	0.1500	0.9500	0.0180	0.0060	0.0260
4500197963	10232042-140	0013813833	0013938052	310405	RED 4.500 0.2242 CCCSDN C40 6.401	6401 mm	0.1500	0.9500	0.0200	0.0080	0.0230
4500197963	10232042-140	0013807694	0013938042	310405	RED 4.500 0.2242 CCCSDN C40 6.401	6401 mm	0.1500	0.9500	0.0180	0.0060	0.0260
4500197963	10232042-140	0013813833	0013938042	310405	RED 4.500 0.2242 CCCSDN C40 6.401	6401 mm	0.1500	0.9500	0.0200	0.0080	0.0230
4500197963	10232042-140	0013807694	0013938037	310405	RED 4.500 0.2242 CCCSDN C40 6.401	6401 mm	0.1500	0.9500	0.0180	0.0060	0.0260
4500197963	10232042-300	0013621704	0013937086	306209	RED 4.500 0.1196 CCCSDN 6.096	6096 mm	0.0880	0.3300	0.0100	0.0080	0.0110
4500197963	10232042-300	0013601941	0013937164	306209	RED 4.500 0.1196 CCCSDN 6.096	6096 mm	0.1000	0.3300	0.0150	0.0350	0.0160
4500197963	10232042-300	0013621704	0013937164	306209	RED 4.500 0.1196 CCCSDN 6.096	6096 mm	0.0880	0.3300	0.0100	0.0080	0.0110
4500197963	10232042-300	0013601941	0013937192	306209	RED 4.500 0.1196 CCCSDN 6.096	6096 mm	0.1000	0.3300	0.0150	0.0350	0.0160
4500197963	10232042-300	0013621704	0013937121	306209	RED 4.500 0.1196 CCCSDN 6.096	6096 mm	0.0880	0.3300	0.0100	0.0080	0.0110

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	PROPIEDADES FISICAS/ MECHANICAL			ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO/ MADE
				DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)				
4500196320	10230572-300	0013827763	0013933555	84	78	67	30	A500 Grado B	277356	Made in Mexico
4500197963	10232042-140	0013813833	0013938077	82	70	57	33	A513	177002	Made in Mexico
4500197963	10232042-140	0013813833	0013938075	82	70	57	33	A513	177002	Made in Mexico
4500197963	10232042-140	0013807694	0013938036	84	78	64	30	A513	177001	Made in Mexico
4500197963	10232042-140	0013813833	0013938052	82	70	57	33	A513	177002	Made in Mexico
4500197963	10232042-140	0013807694	0013938042	84	78	64	30	A513	177001	Made in Mexico
4500197963	10232042-140	0013813833	0013938042	82	70	57	33	A513	177002	Made in Mexico
4500197963	10232042-140	0013807694	0013938037	84	78	64	30	A513	177001	Made in Mexico
4500197963	10232042-300	0013621704	0013937086	78	62	54	30	A513	372515	Made in Mexico
4500197963	10232042-300	0013601941	0013937164	77	62	54	30	A513	372270	Made in Mexico
4500197963	10232042-300	0013621704	0013937164	78	62	54	30	A513	372515	Made in Mexico
4500197963	10232042-300	0013601941	0013937192	77	62	54	30	A513	372270	Made in Mexico
4500197963	10232042-300	0013621704	0013937121	78	62	54	30	A513	372515	Made in Mexico